
 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-i Japan’s Experiences on Water Supply Development 

Theme 2. Water Supply System: 
from Water Resources to Distribution 

Contents 

1. Introduction ......................................................................................................................... T2-1 

2. Water Sources and Treatment System ................................................................................. T2-3 

3. Development of Surface Water ........................................................................................... T2-8 

(1) Water Rights .................................................................................................................. T2-8 
[...]
substances and nutritious salts which are adsorbed into the suspended solids on the surface, as 

the water passes through the sand. Then, algae, soluble organic material and nutrient salt are 

trapped and adsorbed in the biofilm. The contaminants are metabolized by the bacteria, fungi 

and protozoa and these together form a filtration filter. This filter has functions of screening, 

absorption and biodegradation. In addition, the biofilm is effective for removal of odor. As it is 

principally biological treatment, the facility should be designed so that sunlight can reach the 

surface of biofilm and sufficient oxygen must be available. In operating the system, flow should 

be carefully controlled and inflow of toxic matters and mud should be minimized. A pre-filter 

can be used if the turbidity of the raw water is too high. 

This method requires long treatment time, large area, and low turbidity in the water source. 

The treatment process has to be suspended periodically to scrape off the surface layer of sludge 

when the filtration resistance becomes high. Many utilities switched to rapid sand filtration 

when land acquisition became difficult because of urbanization. Other reasons for switching 

include pollution of raw water and increasing water demand. 

But slow sand filtration system still has its advantages. In 2011, Public Enterprise Bureau of 

Shimane Prefecture constructed the Mijiro water treatment plant with slow sand filtration at 

35,000 m3/day.  



 

Theme 2. Water Supply System: from Water Resources to Distribution 

Japan’s Experiences on Water Supply Development T2-26 

Example: Yanagasaki Water Treatment Plant, Otsu City Public Enterprise Bureau 

Otsu City Yanagasaki Water Treatment Plant, the principal water treatment plant of the city, 

was constructed in 1948. It has a 15,000 m3/day slow sand filter. This was expanded to 27,000 

m3/day during 1960-1965. With growing water demand, a 30,000 m3/day rapid sand filter was 

completed in 1973. 

There is no complaint in the area served by the slow sand filtration system even though raw 

water from the Lake Biwa tends to cause odor because of water quality deterioration. Biological 

contact filtration was added to the rapid filtration system in 1998 to control odor. 

 

 
Source: Otsu City Public Enterprise Bureau, Main water supply facilities 

http://www.city.otsu.lg.jp/kigyo/about/water/1454032216393.html 

Photo 6. Yanagasaki water treatment plant, Otsu City Public Enterprise Bureau 

 

  



 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-27 Japan’s Experiences on Water Supply Development 

(4) Rapid Sand Filtration 

The basic method for water treatment is solid-liquid separation, which removes turbidity 

from water. In the early days of construction of water supply systems in Japan, slow sand 

filtration was used for treatment of small volumes of relatively clean raw water. Coagulation, 

sedimentation, and rapid sand filtration became the mainstream treatment technology when 

demand increased. 

 

The basic method for water treatment is solid-liquid separation, which removes turbidity from 

water. 

In the past when utilities used groundwater or water from the upper watershed that had less 

turbidity, chlorination was often the only treatment required in Japan. Many utilities sourced 

from groundwater that have less turbidity and distribute it after chlorination. 

It was common for the water utilities, which could intake surface water from upstream, to 

choose slow sand filtration process, because upstream water contained less turbidity. 

As utilities required larger intakes to meet increasing demand, their intakes shifted 

downstream. Treatment processes were introduced to deal with more polluted and turbid water 

sources. These include coagulation, flocculation, sedimentation, and rapid sand filtration. Rapid 

sand filtration is a physical purification method that provides rapid and efficient removal of 

relatively large suspended particles. The factors for determining the treatment process of choice 

include: ability to treat fluctuating levels of turbidity; area available for setting up the treatment 

facility; and if the treatment process can work with break point chlorination for the removal of 

ammonia. The advanced water treatment systems are introduced for the urban areas where rivers 

are more polluted. 

 

Example: Application of Rapid Sand Filtration for Lake Biwa Aqueduct 

The rapid sand filtration together with coagulation, flocculation and sedimentation were 

introduced for the first time in Japan at the Keage Water Treatment Plant in Kyoto City in 1912. 

The Lake Biwa Aqueduct Projects [with the first aqueduct (1890) and the second aqueduct 

(1912)] were extremely ambitious projects which introduced various new challenges such as 

bulk water, canal, and power generation for the first electric trams in Japan. It was also the 

important turning point for the waterworks by being the first to use rapid sand filtration system. 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

Japan’s Experiences on Water Supply Development T2-28 

 
Source: Waterworks Bureau, City of Kyoto http://www.city.kyoto.lg.jp/suido/page/0000158305.html 

Photo 7. Keage Water Treatment Plant 

 

Many large utilities use the coagulation-flocculation-sedimentation and rapid sand filtration 

process for various reasons: 

 Land cost in major cities became high. It was also difficult to acquire a large land. That 

was why water treatment plants with slow sand filtration in Tokyo were mostly located 

outside the city. Rapid sand filtration requiring less space became the method of choice. 

 Around 1960, river water had high turbidity and the river channels where affected by 

sedimentation. Extraction of construction materials from river beds also caused high 

turbidity. Rapid sand filtration is suitable for the removal of high turbidity. With the 

development of dams and the prohibition of gravel extraction, turbidity is now less of a 

problem. 

 The Yodo River system experienced increased levels of ammonia in its source waters due 

to contamination in 1958. The large oxygen demand created anaerobic conditions in the 

slow sand filtration, causing iron and manganese to re-dissolve. Water turned red and black 

when chlorine was added. Break point chlorination was introduced to remove ammonia 

and odor when slow sand filtration no longer worked. Rapid sand filtration became the 

most common treatment technology. Developing countries may have to deal with similar 

situations when the pollution of water sources worsens. 

 Coagulation-flocculation-sedimentation technology was regarded as the most advanced 

technology after WWII. The leading waterworks introduced the technology together with 

rapid sand filtration when water sources became more polluted. Other utilities adopted the 

technology to keep up with the advances. 

 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-29 Japan’s Experiences on Water Supply Development 

The coagulation and sedimentation process has evolved through trials and errors. The 

following part explains about high-speed coagulation-sedimentation system, which has been 

less used as the water treatment methods change, and development of coagulants. 

  In the high-speed upflow type coagulation-sedimentation process, large flocks are formed 

efficiently with the presence of existing flocks in the source water. This makes the 

sedimentation process more effective in the sedimentation tank where the main water flow is 

upwards. This method was introduced in the 1950s because it is compact and it can treat a large 

quantity of water at relatively low cost. The operation of the high-speed process requires highly 

skilled workers compared to the horizontal flow sedimentation process. The high-speed process 

has lost some of its appeal after the introduction of inclined plate and tube-type settling 

equipment for horizontal flow sedimentation. At present, high-speed upflow coagulation 

sedimentation is rarely used, because more strict turbidity removal is needed for removal of 

cryptosporidium which is resistant to chlorination. 

The choice of coagulants has changed with technology development. In Japan, 

polyaluminium chloride (PAC or PACl) developed around 1967, is effective over a broad pH 

range. This quickly replaced for aluminum sulfate, domestically and around the world. Organic 

polymer coagulants, often used overseas, are not popular in Japan because the safety of the 

product was not confirmed when it was introduced. Although its safety has now been proven, its 

use never picked up. 

 

Example: Changes from Slow Sand Filtration to Rapid Sand Filtration in Osaka 

Municipal Waterworks 

The water supply system of Osaka City was built in 1895. Its water source was the Yodo 

River. It was the fourth modern water supply system at that time after Yokohama, Hakodate and 

Nagasaki. 51,240m3/day at 80l/capita/day was supplied without water treatment. To meet 

increasing demand, Kunijima water treatment plant (151,800m3/day) with slow sand filtration 

was built in 1914. Water quality was very good (general bacterial concentration was less than 

100 cfu /100 ml) and chlorination was not needed before WWII. 

After WWII, chlorination was introduced. The destruction of upstream forest during the war 

caused landslides when there was heavy rainfall. High turbidity in the river became a problem. 

To solve this problem, Osaka Municipal Waterworks Bureau examined some types of 

coagulants and improved valves for dosing coagulants. Then, the problem was eased with the 

restoration of the upstream forest. 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

Japan’s Experiences on Water Supply Development T2-30 

Around 1955, organic matters and ammonia in the water started to increase. Water intake was 

suspended when water suddenly turned black and there were fish die-offs in 1958. From 1960 to 

1962, water quality worsened. At first, the mechanism of this situation was not clear but later 

turned to be that heavy rain had flushed out large amounts of anaerobic, decayed organic 

contamination from the bottom. At first, there were objections to introducing chemical treatment 

because all the filters at that time were slow sand systems. However, by 1958, small amounts of 

chlorine and aluminum sulfate were regularly injected into sedimentation tanks as a 

pre-treatment to slow sand filtration to stabilize the water quality. 

10 mg/l of dissolved oxygen (DO) is required for the nitrification of 1 mg/l of ammonia. 

When ammonia nitrogen is high, nitrification occurs in the filtration layer and the oxygen 

becomes depleted, making the bottom of the filtration layer anaerobic. Under such conditions, 

the iron and manganese become reduced, ionized and re-eluted. The addition of chlorine 

produced ferrous oxide and manganese dioxide causing the red and black colored water. 

In 1962, break point chlorination was introduced as a treatment prior to slow sand filtration, 

and solved the problem of the odor and taste, iron and manganese. Before this, chlorine in rapid 

sand filtration was only used for disinfection. 

The elution of manganese and iron accumulated in the slow sand filtration tank can be an 

issue, when oxygen level dropped due to the rise of water temperature and worsening of water 

quality in summer. The city investigated and considered aerating the raw water. However, as it 

was unclear how the water quality may change, rapid sand filtration was used instead during 

1969 to 1974, after discussions with the water and sewerage utilities. The system was introduced 

together with pre-chlorination to remove manganese and iron. 

 

(5) Advanced Water Treatment 

Serious pollution causes musty odor which is difficult to remove with conventional water 

treatment processes. Japan developed advanced water treatment systems that use a combination 

of technologies. 

 

As the pollutant load increases, eutrophication occurs and the deterioration of water source 

quality accelerates. When ammonia and nitrogen loads become significant in the initial stage, 

break point chlorination and other treatments offer certain level of removal. As eutrophication 

continues and odor caused by algae becomes serious, it becomes difficult to treat water with 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-31 Japan’s Experiences on Water Supply Development 

conventional water treatment. Advanced water treatment technologies have been introduced, 

which combine processes such as activated carbon treatment (adsorption removal), ozone 

pre-treatment and biodegradation mainly for the treatment plants, which source in downstream 

river. 

 

Column: Introduction of Advanced Water Treatment Technology 

The Yodo River System faced pollution of water sources after the war. The increase of 

pollutant load in the Yodo River system was due to insufficient sewage treatment, characterized 

by the rise in ammonia concentration. Break point chlorination was used to remove the 

ammonia. 

At that time, eutrophication of lakes became a serious problem in Japan, Biwa Lake, the 

source of the Yodo River System, was no exception. In 1971, algae bloom caused 

eutrophication in the river flew down all the way to the water intake. The moldy taste came 

from abnormal growth of algae, caused by eutrophication of the entire watershed. Break point 

chlorination alone could not treat it, and degradation or adsorption process had to be employed. 

To tackle the problem, research was carried out on biological treatment and ozonation. In 

1973, the first ozonation plant was built in Amagasaki City. Activated carbon was introduced 

and used in combination with ozonation to ensure complete removal of taste and odor. 

In the Kanto region, the combination of ozonation and activated carbon treatment was 

introduced at the Kashiwai water treatment facility in Chiba Prefecture in 1980. These cases 

initiated the research on advanced treatment processes. 

The high investment cost held back the use of advanced treatment processes at the beginning. 

However, as social concerns over carcinogenic by-products of chlorination emerged, utilities 

discussed applying advanced treatment processes only for drinking water and distributing the 

drinking water separately from water for other use. They also discussed about supplying bottled 

drinking water. 

In the end, advanced water treatment was used because it was deemed important to reduce 

the organic substances in the water purification process to minimize by-products of 

chlorination. Nowadays, the comprehensive efforts in water resource conservation have 

stabilized water source quality. The advanced treatment methods considered earlier were 

attractive when at the time, it was difficult to know if the source water quality could be 

improved or not. 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

Japan’s Experiences on Water Supply Development T2-32 

 

 

 

 

Advanced water treatment improves odor and taste of the treated water and reduces the risks 

caused by organic substances. Safe and tasty water plays a critical role in winning the citizens’ 

trust in the water supply. 

 

(6) Membrane Filtration 

Membrane filtration can be easily automated, thus requires less labor input. It is mainly 

introduced at small and medium utilities in Japan. It is assumed that application of the 

method will increase around the world. 

 

The principle of membrane filtration is the removal of substances by a pressure driven 

membrance separation process. Coagulants are added as a pre-treatment in some cases. The 

advantages of membrane filtration technology include: requiring less space, little maintenance 

and manpower, easy to control, and automate. In Japan, they are ideal for mountainous areas, 

where the raw water has low turbidity but is contaminated with protozoa from wild animal 

excrement. On the other hand, no economy of scale can be expected as it is joining membrane 

modules. 

Source: Tokyo Metropolitan Government Bureau of Waterworks, 

https://www.waterworks.metro.tokyo.jp/suigen/topic/13.html. 

Photo 8. Ozone contact basin 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-33 Japan’s Experiences on Water Supply Development 

There are different types of 

membrane filtration for water 

treatment: microfiltration (MF), 

ultrafiltration (UF), and reverse 

osmosis (RO). Microfiltration and 

ultrafiltration are physical 

separation of suspended matters. 

They are differentiated by the size 

of the pores of the membranes. 

Ultrafiltration uses smaller pores 

and can remove viruses, but 

requires higher pressure than 

microfiltration. Reverse osmosis 

is used for desalination. 

In Japan, industry, government 

and academia collaborated in developing the next-generation of water supply technologies 

under the MAC21 (Membrane Aqua Century 21) research project (1994-1996). Establishing 

membrane filtration technologies was one of the projects implemented under the plan. 

Desalination of seawater or brackish water is expected to increase around the world, because 

it has already defused especially in areas such as the Middle East where water resources are 

scarce, or where there are not many trained workers. If membrane filtration is broadly promoted 

and the cost comes down, this technology is expected to become one of the main options for 

water treatment in developing countries. 

 

(7) Water Reuse 

In Japan, reuse of treated wastewater for flushing toilets or for industrial purposes is 

widely employed. Water reuse can be an option for developing countries where water 

resources are scarce. 

 

Water reuse is use of recycled water such as sewage water treated with advanced water 

treatment process. 

Sewage water is treated and discharged to the watershed for natural purification and used 

Source: Waterworks Bureau, City of Kyoto 

http://www.city.kyoto.lg.jp/suido/page/0000160981.html 

Photo 9. Membrane filtration facilities, 

Water supply system for Kuroda area in Kyoto City 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

Japan’s Experiences on Water Supply Development T2-34 

again in a downstream basin. This type of “indirect reuse5” is common and widely used. On the 

other hand, the element technologies of treating sewage water for “direct reuse6,” such as 

biological treatment and ozonation are already established and technically possible. However, it 

is not practical to achieve drinking water quality because of the high energy cost. There is also 

some non-acceptance by users because of cultural and religious constraints, so its use is still 

extremely limited on a global basis. 

In Japan, “direct reuse” is not in place for drinking water purpose. Uses for industrial 

purposes and for toilet flushing are reasonable targets. Especially in regions where groundwater 

use is strictly regulated (e.g. Tokyo) because of land subsidence or where water resource is 

scarce (e.g. Fukuoka City), reusing water is enforced and proactively utilized as “middle water” 

(the water quality is in the middle of potable water and wastewater, not for drinking but can be 

used for other purposes). 

Many countries experience extreme water shortage. In China for example, it is estimated that 

they require water for “indirect reuse” five times more than in Japan to meet the demand. 

Advanced water purification such as microfiltration (MF) / reverse osmosis (RO) membrane can 

be options in such cases. For water to be fed in boiler, treated water with RO could be of better 

choice than drinking water. In Japan, as there are relatively rich water resource, these options 

are considered to be extremely rare. But water shortage will force developing countries to 

explore various options. 

 

(8) Wastewater Treatment 

In Japan, utilities have to comply with the effluent regulations for discharging treated 

wastewater to public waters. Water treatment plants have processes to treat sludge from 

sedimentation facilities and backwash from filtration units. The treatment system usually 

consists of thickening, dewatering and drying processes. Wastewater is now rarely discharged 

to public waters. It is usually treated and reused. 

 

Sludge is produced from suspended solids removed from raw water. Backwash from cleaning 

the filters is another source of waste from the water treatment process. In Japan, the water 

treatment plants which have a capacity larger than 10,000m3/day, with sedimentation and 

filtration systems are regulated by the Water Pollution Control Act. They have to install a 

                                                      
5 An example of "indirect reuse" is taking treated wastewater, which was discharged into a river, as raw water. 
6 An example of "direct reuse" is using wastewater from flush toilet for flushing again. 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-35 Japan’s Experiences on Water Supply Development 

wastewater treatment system to meet standards for effluent discharges to surface waters. 

First, the sludge concentration of wastewater is adjusted at the filter backwash clarifier or the 

gravity thickener, then turned into thicker sludge so to make the following dewatering process 

easy. The skimmed water can be sent back and used as raw water again, but the water quality 

should be tested carefully as it may contain concentrated dissolved matters which may have an 

impact to the treatment process. 

The thickened sludge is dewatered mechanically or naturally. Mechanical methods include 

vacuum filtration, pressure filtration and centrifugal separation. Solar sludge drying beds utilize 

natural wind and/or sun for dewatering. 

The dewatered sludge cake or water treatment generated soil, is used for landfill or for 

manufacturing cements, reclaiming playgrounds or producing agricultural compost. 

 

 

Figure 8. Wastewater Treatment System 

  



 

Theme 2. Water Supply System: from Water Resources to Distribution 

Japan’s Experiences on Water Supply Development T2-36 

5. Groundwater Use and Prevention of Land Subsidence 

(1) Groundwater Use 

Clean good quality groundwater is an excellent water source. However, quality of 

groundwater and the operation and maintenance requirements must be carefully assessed. 

 

Japan has relatively abundant water resources, and spring water and groundwater has been 

utilized since ancient times. Many utilities, especially small scale ones use groundwater sources. 

But surface water has taken the place of groundwater in urban area which is located on alluvial 

plain, to avoid land subsidence. 

There are wells that draw shallow groundwater and artesian wells that tap deep aquifers. 

Japan has developed unique techniques for digging deep wells without machines, radial 

collection well that extract shallow groundwater efficiently, and some excellent strainer and 

screen products for efficient intake from wells. 

Photo 10 shows an example of rich groundwater as the source of drinking water. Photo 11 

shows an example of traditional water grids, which is not a source for water supply utility, but is 

utilized as a community water source from springs for drinking, and other domestic purposes. 

In many cases groundwater is an excellent water source. Kumamoto City and other many 

utilities distribute groundwater after only chlorination. However, in some cases, utilities have 

problems such as contamination from the surface of the ground, or pollution of iron and 

manganese. Some groundwater contains pollutants which may cause serious problems such as 

arsenic poisoning. Water quality testing before intake must be carried out to avoid utilization of 

such sources. In case there is no other water source, appropriate water treatment process should 

be adopted and water quality should be managed carefully. 

In using groundwater as source, maintenance cost is required for well washing and 

monitoring for groundwater level. Well screens will be clogged up by changeover time. 



 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-37 Japan’s Experiences on Water Supply Development 

 

Photo 10. Takizawa Village, Iwate Prefecture. 

Ubayashiki Water Sources (December 2, 2010). 

 

 

Photo 11. This spring water is currently used in Morioka City. 

Traditional water grids which are separated for drinking, washing  

and other purposes from the upstream (November 23, 2010). 

  



 

Theme 2. Water Supply System: from Water Resources to Distribution 

Japan’s Experiences on Water Supply Development T2-38 

(2) Prevention of Land Subsidence 

Some areas of Japan experienced serious land subsidence. This is under control mainly by 

introducing strict regulations for pumping groundwater and providing alternative sources by 

development of surface water and industrial water supply. 

 

Land subsidence occurs naturally but can also be induced by human activities. The 

mechanism of land subsidence can be determined from hydrogeological surveys. It is important 

to determine the cause. If it is human-induced, measures must be taken to prevent its occurrence, 

such as: (1) investigate the hydrogeological features for clay layer which will cause 

consolidation and settlement; (2) monitor water level and pumping volume of every aquifer; and 

(3) avoid pumping more than the amount of natural recharge. Japan has a broad observation 

network and strong regulations to restrict over abstraction of groundwater. In establishing the 

regulations, efficiency and social acceptance are also considered by restricting pumping only 

large amount pumping from the layer which has the greatest impact on land subsidence. 

In addition, it was important to develop alternative water source such as industrial water 

supply to reduce the reliance on groundwater. Land subsidence is well controlled by 

implementing these measures. 

 

Column: Land Subsidence in Japan 

Larger quantities of groundwater were extracted with the development of pumps and drilling 

technologies, causing land subsidence. Land subsidence was recognized for the first time during 

the survey after the Great Kanto earthquake in 1923. Similar findings were reported in Osaka 

and Nagoya. The problem was not much reported again until after the end of World War II 

(1945) as the pumping discharge of groundwater declined during the period. Land subsidence 

caused many social problems in eastern Tokyo, Osaka City and eastern Saitama Prefecture, etc. 

in the 1950s. Strengthened groundwater use regulations and development of alternative sources 

for industrial water has successfully prevented most land subsidence and the groundwater level 

recovered. Land subsidence is no longer a serious issue but still occurs in some areas. 

 

  



 

Theme 2. Water Supply System: from Water Resources to Distribution 

T2-39 Japan’s Experiences on Water Supply Development 

6. Distribution Systems 

In the early days, water distribution systems were developed as dendritic (tree) systems in a 

disorganized manner with little or no documentation of their locations and connecting points. 

Pipeline capacity was not clearly understood. The poor management became a serious problem 

when the system had to be expanded. Therefore, new pipelines were constructed to go around 

old networks and unitedly formed pipeline network in response to the expansion of urban area. 

This provided stable service with equal water pressure and fewer water stoppages. 